


- ! it B
- A A \\\Ll_ ]. \B \Lﬁ . e R TER N S
/ i oo Ll D16 70 2000 nutMi10. 17 Guda
\\ -~ s i : s washier 10 7] m: 1 T
87 (Surk Scrow MLD - 25 16 4h
&6 irchps for hole 72 E} il
] Co07hearing 3572 47 | 2 | Goih ==
04 idlor wheel 94 i Gria
=] Gear T
a1 62 GUOThearing 45 7516 | | [51E]
LT, 51 601 1bearing 5590 10 | | GOrid
;" 50 Alapter steev i &
~ - 59 e q stecve 1 AT
§m/§\\ 58 found leael flat key 12 97| | [
\V\\&\m &7 lock washer 45 1 [T
A N 56 round nutM4S - 1.5 I 43
ki “\N‘\\...\WM\\“ e | 55 1 96
Htns i souket head screame 12 | - 45
= [ mes chain wheel [ [
ol 52| awnwe-isr ound bead B2t keyAYs <10 | | (5
G, e = = §
lvl;.._d\n\s 5 W-Tiar _lsprocket shaft 1 [
gt 50 RI-25-26 chain whee! 1 [
44 4528 Right window panel | | | @5
“ G/TI096- 1070 ol flat keys(A)S 22| 1 I3
(1] GllTRRL, |- 1 Circlips for shaft 20 [ [
46 667 -88 helf round head rivet3s-4| 2 €@in
15 2521 chainjoint [ 2 [
" ™ 75 23 Limit chip 1 [
43 CH/T1243 1897 ! 1-16 i
42 GR/T1243- 1597 chainOeBs-1-34% 1
al -55-20 Extermsion Spring Block 1 45
40 ECRATEE-2000 cotter pin 3.2 <16 I gy
El [=TET] Extension fipring T [ Tos %
50 58 R1-25-20 Extension Spring Hlock 1 5 1T
- 37 W25 19 window panel 1 wb
. 46 GBT0. 1-2000 socke! head screwh - 20] B A5
35 GRATS) B 3000 head surew My - 7 2 Q3s
@ m.c: @ m_lg.m. 43 44 45 T 1] [ | sass F!!_ 1 L3
23 hamdwhes ] Rt ]
2 RB-35. 17 Il a 2
G/ T 1096 1975 Rournd head Hat wp(cpzan | 4 81 B-26-16 upside frame of switch | 1 [
RB-25-46 ar 1 ey 3| 687T6i76-2000 rutis # o AEESE——
WB-2545 s i [T 29 " 2515 Lall o 3 -
GH/TTG, | -2000 sockat head 30, @ 45 28 GRITOA- 2000 Sunk Screw M4 - 16 [ [
FrETeT] Irian b 1 =104 e GH/TEIT0- 2000 1t M4 4 @5
I 2104 26 | M2 4 downsico framo of switch] | @35 1
TToTe 191 . 2558217 | T ets = Gl TRL5-2000 pan hoad scrow M <7 | 8 W
W o542 Cormect Gear | doce “ BEPELY gasket ! 1]
TR/T0. 12000 kocket hoad ser 18] 8 v 23 2512 COVER FUR FLEE. i Q238 ]
K251 gear shait T er |22 | shoath 1 1
"5 35 4 bearing shim [l S ik sheath ! (1 ]
GBTASOIITN NASAUS neede beiwing 17-20 < 16f | Bz 18 ] /. 12008 socket head scrowhiB (35| @ A8
CB/1096-1970 ot hea Ak ey(a o 19] | “ ] S8/7113. 12000 straight pin 10 » 3% | 2 15
T Gormio- 19 |omell rundrers Mas 1A 1 I I8 GB/THTRO-Z00K) exagon hoaded liokmiz-20[ | a5 i
G /TBRR- 1988 lock washer 16 T e 7 GI/T376-1994 6190 1w, 12:24-6 | 2 Grels
@ a7 |sonabearing 20 -az-12 1 1 | Geels 16 | 251 ocketrack | | 3
GiLTET6~ 1964 10008b0aring 40689 | | Torta L] G183 70-2000 nut M2 2 [T |
GB/12i6- 1900 619 10bearings0 <72 .12 | Giris 4 ©O/THT. L-1985 peashwr 12 ] @3a
25w v shalt r — 13 32510 roll 1 S
G T27-199 6307hearing 1574213 | 1| Girls a2 L me chain wheel : & )
8T 10w 1570 Round head Hat keys(a)d | i A SRTH. | 00 socket hoad yorew Mi-30| 8 L] .
REAE6 = ] T 10 2225 0B stop block I [
GhTaT6- 19 6202bearing 15-35+11 | 1| 6oel 2 L ol biock — — —
BRITENG 1FH &2030earing 174012 | 1 Ciels 8 GHTTT-3000 soceet head screw Mg i8] 7 45
2531 motoc sidehood | 1| 4 ? 20 Jocating shaft_ L ]
/770, 12000 socket head scrom ME<18_6 | 45 L ¥8-26-06 imodule, L oceif
|Rotator 11 5 2504 ad| i Ay -]
“stator component | 4 SR/TAZG 1G4S SOrew M16 5% | L =0
Jehassin T | wio 8 #3563 Fised gasket — 1 10y |
_—_Isodkit bead screwns -7 | 2 E 4 aa.”.% 0 [Workbench Compunent 1
carbn: components 4 N : Hh-01-00 oot frame onts | 1 Lo Y =
beush hande cop T Ex e B ' ot ISR 0 M
frush herdhe comp = it : # wOsE e B = #
sucket huad screw M 12| 1 | 6 B
5 bitish hanwdis vsshor L2 BEThREM B IRA
I G200bearmg 10 - A - 6 [ GCris ] -
j oar shalt | e socket head scrow MG 23] 3 [ = i
_ Conopry it | % _|6w0avoaring 17w aaf 1 | @iz | Ve | &8 | EXRRG | B 7 AW P
| wahor ! ] I 71 ] Manci: rivet 1| e i R EAR] BEwils #[e o o
i %G@wﬁg.,._.rm_u (T I T S . TO- - damper plate 1 =5 B ] & .
e ‘ . . y 2 H 87 s el g b . . i x| & i EE 1 o I R L _ %
3 | % A G S E RN gy o T slegp vty s L L RE25-00




r N Y

ORB25 REBAR BENDER/ GIETARKA
SPARE PART LIST/ LISTA CZESCI

No. Spare part description EN Opis czesci PL No. | Spare part description EN
77 |carbon brush holder Gniazdo szczotki 115 16204 bearing 20x47x14
78 |carbon brush cap Pokrywa szczotek weglowych 116 |block
79 |carbon brush Szczotka weglowa 117
80 |screw M5x70 Sruba M5x70 118
81 |motor house Obudowa silnika 119
82 |stator Stojan 120
83 |armature  §hibrcRavior  |[Wirnik 121
84 |[screw M6x18. Sruba M6x18 122
85 |motor house cover Pokrywa silnika 123
86 6203 bearing 17x40x12 Lozysko 124
87 16202 bearing 15x35x11 Lozysko 125
88 |[gear Kolo z¢bate 126
89 |[screw 5x21 Sruba 5x21 127
90 6302 bearing 15x42x13 Lozysko 128
91 |gear axis Os przektadni 129
92 [61910 bearing 50x72x12 Lozysko 130
93 [10008 bearing 40x68x9 Lozysko 131
94 6004 bearing 20x42x12 Lozysko 132
95 [stop gasket 16 Zawleczka 133
96 |screw M16x1.5 Sruba M16x1.5 134
97 |screw 6x19 Sruba 6x19 135
98 [NAS5903 needle bearing 17x29x1{Lozysko iglowe 136
99 |bearing gasket Uszczelka tozyska 137
100 |gear axis Of przektadni 138
101 |screw M6x15 Sruba M6x15 139
102 |connecting gear Przekladnia 140
103 16305 bearing 25x62x17 Lozysko 141
104 |gear box Skrzynia przektadni 142
105 |gear box Skrzynia przektadni 143
106 |screw M10x50 Sruba M10x50 144
107 |gasket Uszczelka 145
108 |gear Przektadnia 146
109 [screw 12x20 Sruba 12x20 147
110 16208 bearing 40x80x18 tozysko 148
111 |gasket Uszczelka 149
112 |cover Pokrywa 150
113 |gear axis O3 przektadni 151




ORB25 REBAR BENDER/ GIETARKA

SPARE PART LIST/ LISTA CZESCI

No. Spare part description EN Opis czgscei PL No. | Spare part description EN
#1 |Foot frame set Podstawa metalowa #39 |spring

2 |working platform set Platforma robocza 40 |forlock 3.2x16

3 |gasket Podktadka z¢bata 41 |[spring base

4 |[screw M16x55 Sruba M16x55 42 |chain 08B-1-35

5 |adjustment block Plyta regulacyjna 43 |chain 06B-1-T6

6 |bending block Blok gnacy 44 |piece 3.2x16

7 |fixing axis Of$ ustalajaca 45 |chain connecting head

8 |screw M8x15 Sruba M8x15 46 |screw 3.5x4

9 |reducing block blok redukujacy 47 |seal 20

10 |fixing block blok ustawiajacy 48 |screw 5x22

11 |SCREW M8-30 Sruba M8x30 49 |cover board

12 |chain wheel Kotlo zgbate tancucha 50 |chain wheel

13 |forlock axis 0$ kola zgbatego 51 |chain wheel axis

14 |gasket Uszczelka 52 |screw 5x10

15 |screww M12 Sruba M12 53 |chain wheel

16 |chain wheel foot frame Obudowa 54 |[screw M8x12

17 |61901bearing 12x24x6 Lozysko 55 |dust pipe

18 |screw M12x20 Sruba 56 |screw M45x1.5

19 |column forlock 10x35 Sztyft 57 |gasket 45

20 |screw M8x35 Sruba 58 |screw 12x17

21 |protecting sleeve Pokrywa/ochraniacz 59 |position fix sleeve

22 |protecting sleeve Pokrywa/ochraniacz 60 |connecting sleeve

23 [electric part cover Pokrywa 61 |6011 bearing 55x90x18
24 |gasket Konsola regulatorow 62 |6009 bearing 45x75x16
25 |screw Md4x7 Sruba M4x7 63 |big gear wheel set

26 |switch down foot frame Obudowa przetacznika 64 | gear ®86

27 |screw M4 Sruba M4 65 |6207 bearing 35x72x17
28 |screw M4x16 Sruba M4x16 66 |seal 72

29 |screw Sruba 67 |[screw M10x25

30 |screw M5 Sruba M5 68 |spring gasket 10

31 |switch up foot frame Uchwyt czujnika magnetycznego| 69 |screw M10

32 |pressure board Tablica 70 |cover board

33 |hand wheel Kolo 71 |screw for handle

34 |indicating board Tablica wskaznikow 72 16303 bearing 17x47x14
35 |screw M5x7 Sruba M5x7 73 |screw M6x25

36 |screw M10x20 Sruba M10x20 74 16200 bearing 10x30x9
37 |cover board Pokrywa 75 |gasket 45

38 |spring base Uchwyt sprezyn 76 |screw M5x12




